


 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

EXPLO DED DRAWING  
 

 56 



57

G
B

No. Part name Q‘ty
1 main frame 1
2 front support 1
3 axle 1
4 impeller disc 1
5 belt 1
6 wheel joint 1
7 bearing (3520) 2
8 bearing (6004zz) 4
9 C Ring (M20) 2

10 bearing housing 2
11 V-belt 1
12 steering joint 1
13 spacer wheel 1
14 spacer for spacer wheel 1
15 tension spring 1
16 magnetical system 1
17 bungee cord 1
18 bungee wheel 3
19 wheel bushing 3
20 wheel spacer 3
21 belt 1
22 belt roller 2
23 roller axle 1
24 roller spacer 2
25 handle bar 1
26 foam grip 2
27 motor 1
28 magnet 1
29 sensor wire 1
30 upper cover for measuring unit 1
31 upper cover 1
32 meter 1
33 left cover 1
34 right cover 1
35 crank cover 2
36 left crank 1
37 right cover 1

No. Part name Q‘ty
38 flange screw (M8x1.25x25mm) 3
39 left pedal 1
40 left foot strap 1
41 right pedal 1
42 right foot strap 1
43 stand 1
44 pedal axle 1
45 spacer 2
46 pedal 2
47 foot strap 2
48 pedal axes 1
49 joint 1
50 joint bushing 2
51 joint cap 1
52 rail 1
53 stopper 2
54 stopper bolt 2
55 rail cap 1
56 support 1
57 inner support 1
58 bushing 1
59 knob 1
60 support angle 1
61 rear support angle 1
62 rear support 1
63 pin 1
64 seat mount 1
65 seat roller 4
66 seat roller spacer (φ8xφ12x6.5mm) 4
67 spring bolt 1
68 seat 1
69 back support 1
70 hand rail 1
71 foam grip 2
72 pulse generating plate 2
73 pulse generating cable 1
74 pulse generating wire-wound-coil 1

PARTS LIST



58

No. Part name Q‘ty
75 pulse generating wire 1
76 motion wheel 2
77 round end cap (60mm) 4
78 round plug (25mm) 4
79 cap nut (M10) 8
80 frame bolt (M8x1.25x60mm) 3
81 hexagonal inbus bolt (M8x1.25x70mm) 2
82 screw, round head (M4x20mm) 7
83 screw, round head (M4x25mm) 2
84 screw, round head (M5x18mm) 12
86 securing nut (M8x1.25x6.2t) 4
87 hexagonal inbus bolt (M5x0.8x15mm) 7
88 bolt, round head (M6x1x15mm) 4
89 spring washer (M8) 6
90 counter sunk bolt (M8x1.25x16mm) 4
91 counter sunk bolt (M8x1.25x25mm) 1
92 bolt, flat lenshead (M8x1.25x25mm) 4
93 bolt, lenshead (M6x1x12mm) 4
94 bolt, lenshead (M8x1.25x15mm) 3
95 hexagonal bolt (M6x1x15mm) 4
96 hexagonal bolt (M6x1x30mm) 4
97 hexagonal bolt (M8x1.25x16mm) 8
98 hexagonal bolt (M8x1.25x55mm) 4
99 hexagonal bolt (M10x1.5x45mm) 1

100 hexagonal bolt (M10x1.5x75mm) 1
101 hexagonal bolt (M10x1.5x85mm) 1
102 hexagonal bolt (M10x1.5x95mm) 1
103 hexagonal bolt (M10x1.5x125mm) 4
104 securing nut (M8x1.25x8t) 4
105 securing nut (M10x1.5) 5
106 flange nut (M10x1.25) 2
107 washer (M6) 4
108 washer (M8xφ16) 5
109 large washer (M8xφ23) 2
110 washer (M10) 2
111 bearing (2520) 1
112 roller axle (59mm) 1

113 roller spacer 1

No. Part name Q‘ty
114 bolt, lenshead (M8x12mm) 4
115 bolt, round head (M5x12mm) 4
116 pedal 2
117 plug 2
118 hexagonal bolt (M8x1.25x70mm) 1
119 adapter 1
122 plug 1
123 pulse transmitter 1
124 elastic chest strap 1
125    bearing (6804)                                                 1

PARTS LIST

Laura
矩形

Laura
矩形

Laura
矩形



59

G
B

Problem Possible cause Solution

E1 no speed signal 1. Check the assembly instructions and make sure that all computer plugs etc are correctly plugged 
in and firm.

2. Check the resistance of the equipment and make sure it is set properly. If the motor is trying to 
adjust the resistance it can cause a problem – a loud noise may be the result. At this point the 
motor may have already encountered damage. Check the resistance and then the motor again.

3. Motor problems
a. One symptom may be that the motor is making a loud noise. The gear wheels may not opera-

te properly. Invert the resistance and try again.
b. If the motor totally blocks please check as outlined above.

4. If unsuccessful please replace the motor.

E2 The computer does not 
connect with the IC chip

Remove the adapter and/or take out the batteries.
Connect the adapter and/or put in batteries. This will start the IC chip again and will help to connect 
the computer with the chip.
Remove the IC chip and put back in. If this fails please replace the IC chip.

E3 During the analysis of 
the Body fat index there 
is no heart recognition 
for the first 8 seconds. 
See below

Please check if you are holding on to the grips properly with your hands.

E5 Auto resistance (coun-
ting) is not separated 
from point zero

1. Check the resistance of the equipment and make sure it is set properly. If the motor is trying to 
adjust the resistance it can cause a problem – a loud noise may be the result. At this point the 
motor may have already encountered damage. Check the resistance and then the motor again.

2. Motor problems
a. One symptom may be that the motor is making a loud noise. The gear wheels may not opera-

te properly. Invert the resistance and try again.
b. If the motor totally blocks please check as outlined above.

3. If unsuccessful please replace the motor.

No or wrong pulse 
signal

Computer does not 
receive a pulse signal

Check if the hand pulse plug is firmly plugged in

Computer receives a 
weak or interrupted 
signal

1. The hand pulse sensors may not work properly if the skin is extremely dry. Moisten your hands 
and try again.

2. The hand pulse sensors have to be held continuously. If you move your hands during training the 
signal will be interruptedly received by the computer. Do not move your hands and hold on to the 
grips firmly. If you have moved your hands please wait some seconds so that the computer may 
check your data again and can display them.

3. Clean the sensors to guarantee good contact.
4. Remove the sensors to check if the connections are correct.
If the problem persists please contact your dealer.

Computer defect Contact your dealer and replace the computer.

LCD monitor does 
not display

You may have the 
wrong batteries or 
adapter

Check if the adapter and battery specifications are correct according to the instructions.

The main switch may 
be off

Check if the main switch is on and power is supplied

The adapter may not be 
plugged in

Check if the adapter is properly plugged in to the plug and the computer

Batteries are missing or 
were inserted wrong

Check if batteries were inserted at all and also if the sequence and +…- were considered.

Computer defect Contact your dealer and replace the computer.

TROUBLE SHOOTING



60

Problem Possible cause Solution

The speed is 
showing 0

Computer may not 
receive a signal from 
the speed sensor

1. Check if the sensor magnet has been placed properly in front of the sensor.
2. Check if the distance between magnet and sensor is correct (5 mm or less).
3. Check if all plugs and bushings are properly and firmly connected.
4. Check if all cables are undamaged.

Sensor may be defect If checking results are to no avail replace the sensor.

Computer may be 
defect

Contact your dealer and replace the computer.

LCD only partially 
visible

Connection between 
LCD membrane and 
board is loose. Slightly 
press the display – if 
the display disappears 
it is a connection 
problem.

Check if the board is firmly connected to the computer casing.
Fasten the screws – however not too firmly.

Connection between 
LCD and board is 
misaligned.
The LCD may be 
unlevelled or not 
parallel to the computer 
casing.

Open the computer casing, remove the board screws and the board, align the LCD and/or membra-
ne properly and reassemble the parts carefully.

Computer may be 
defect

Contact your dealer and replace the computer.

TROUBLE SHOOTING



61

G
B

1. Store the equipment in a clean and dry place.

2. Remove batteries prior to store the equipment for longer than a year in order to avoid damage to 
the computer.

3. Move the equipment with help of the rollers at the front stand. Hold on to the rail cap when pushing 
the equipment. Never hold on to the seat when pushing the equipment – the seat may slide and 
squish your hand or fingers.

4. Follow the instructions to fold the 3 in 1 equipment for easy storage as shown in the image:

• Latch the seat with minimum one hole visible in front of the seat on the rail. 
IMPORTANT: this will avoid damage of the cover due to the seat.

• Remove the PIN (63) and turn the REAR SUPPORT (62) to the front. 
IMPORTANT: this enables easy pulling of the LATCH KNOB (59).

• Pull the LATCH KNOB (59) and fold up the RAIL (52). 
Secure the RAIL (52) in the folded position with the LATCH KNOB (59).

• Secure the REAR SUPPORT (62) in the folded position with the PIN (63).

UNFOLDING THE EQUIPMENT
• Pull the LATCH KNOB (59) and fold down the RAIL (52). 

Secure the RAIL (52) in the folded out position with the LATCH KNOB (59).

• Pull out the PIN (63) and swivel the REAR SUPPORT (62) backwards – then secure with the 
PIN (63). 

STORAGE



62

NOTIZEN | NOTES

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________



63

NOTIZEN | NOTES

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________

________________________________________________________________________________



20191003




